

Test Report

Report No.: 78301RC20006001

Date: Apr. 29, 2022

Page 1 of 29

Applicant : Ningbo Hanchi Metal Product Co.,Ltd.**Address** : Gulutou Village Lizhou Street Yuyao City Zhejiang Province**The submitted sample and sample information was/were submitted and identified by/on the behalf of the client****Sample Name** : Floating shelf, coat rack stand, coat hook, coat hook rack**Manufacturer** : Ningbo Hanchi Metal Product Co.,Ltd.**Supplier** : Ningbo Hanchi Metal Product Co.,Ltd.**Country of Destination** : Europe**Sample Received Date** : Oct. 26, 2021**Testing Period** : Oct. 26, 2021 to Nov. 03, 2021

Test Requested : As specified by client, to test the Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(VI)), Polybrominated Biphenyl(PBBs), Polybrominated Diphenyl Ethers (PBDEs), Diisobutyl phthalate (DIBP), Dibutyl phthalate(DBP), Benzyl butyl phthalate(BBP), Di-2-ethylhexyl phthalate(DEHP) in the selected material of the submitted sample in accordance with Statutory Instruments 2012 No. 3032.

Test Method: Please refer to the following page(s).**Test Result(s):** Please refer to the following page(s).

Edited by



Reviewed by



Authorized Signatory

